cab

Spare Parts List




Spare parts
for the following products

Part.-No. Description Type Table of Contents
5950289 Precision Applicator | 4400L-XY-220H 1 M ting Plate A bl 3
5950291 Precision Applicator | 4400R-XY-220H ounting Plate Assembly ..........cccconvieriniinnnnsennninenns
2 Mounting Plate Pneumatics ..........ccccoeiiiiierinniciiennennne 4
Edition: 8/2008 - Part.-No. 9008710
Copyright 3 Mounting Plate Electronics.........ccccceeviviiniiienniinennnns 5
This documentation as well as translation hereof are property . .
of cab Produkttechnik GmbH & Co. KG. 6 Lift Cylinder Assembly .......ccccvecvmremieiccceere e 6
The replication, conversion, duplication or divulgement of the 7 Slide Cvlinder A bl 7
whole manual or parts of it for other intentions than its original ide Cylinder Assembly .........ccccoeevmririiniiieenisiennenes
intended purpose - in particular the procurement of spare s Part Ind 8
parts for products sold by cab — demand the previous written pare Part INdeX......cccccceeereeerrieerssseenssseessssee s ssne e
authorisation by cab. 9 Technical Documents .........cccvrrriinieennsen e 10
Trademark
10 Packaging .......ccccceeriirirnmriinieeer e 10

Centronics® is a registered trademark of the Data Computer
Corporation.

Microsoft® is a registered trademark of the Microsoft
Corporation.

Windows 2000®, 2003°®, XP®, Vista® are registered trademarks
of the Microsoft Corporation.

TrueType™ is a registered trademark of Apple Computer, Inc.
Editor

Regarding questions or comments please contact cab
Produkttechnik GmbH & Co. KG.

Topicality

Due to the constant further development of our products
descrepancies between documentation and product can occur.
Please check www.cabgmbh.com for the latest update.

Terms and conditions

Deliveries and performances are effected under the “General
conditions of sale of cab”.

Germany France USA
cab Produkttechnik cab technologies s.a.r.l. cab Technology Inc.
GmbH & Co KG

Z.A. Nord du Val de Moder
F-67350 Niedermodern

Téléphone +33 388 722 501
www.cab-technologies.fr

90 Progress Avenue Unit #2
Tyngsboro MA, 01879

Phone +1 978 649 0293

www.cabtechn.com
info@cabtechn.com

Postfach 1904

D-76007 Karlsruhe
Wilhelm-Schickard-Str. 14
D-76131 Karlsruhe

Telefon +49 721 6626-0
Telefax +49 721 6626-249

www.cab.de
info@cab.de

info@cab-technologies.fr

Other subsidiaries on request.

Asia i1 il 73 A F

7 B R A B RR A H]
cab Technology Co, Ltd.
BB E L RRE T

RAER B335+ Ez—
19F-1, No. 33, Sec. 1,
Min Sheng Road
Panchiao 220,

Taipei, Taiwan, R.O.C.

# % Phone +886 2 2950 9185

#41k www.cabasia.net

[ cabasia@cabgmbh.com



Mounting Plate Assembly

No. | Part.-No. |Description PU Serial-No. No. | Part.-No. |Description PU Serial-No.
from to from to
1.1 | 5947314.001| Cover 1 13.2 [ 5950435.001 | Mounting Plate cpl. 1
1.2 |5947257.001 | Cover 1 14 5903525.001| E-Ring DIN6799-4 10
2 5902048.001 | Screw DIN912-M4x8 10 15.1 [5950230.001 [ Mounting Plate mount. 1
3.1 [5941816.001| Bracket 1 15.2 [5950434.001 [ Mounting Plate mount. 1
3.2 [5941986.001 | Bracket 1 16.1 [ 5537978.001| Hinge Bush 1
4 5902026.001 | Screw DIN7985-M3x6 10 16.2 | 5542841.001 Hinge Bush 1
5 5903004.001 | Washer DIN125-A3.2 10 17 5902143.001| Screw DIN7991-M4x16 10
6 5950124.001 | Thumbscrew 1 18.1 [5940644.001 | Hinge Axle 1
7 5902524.001 | Nut DIN934 M8 10 18.2 [5942870.001 | Hinge Axle 1
8 5950354.001 | Set Screw 1 19.1 | 5950233.001 | Crossbeam 1
9.1 |5535763.001| Bracket 1 19.2 |5950437.001| Crossbeam 1
9.2 |5942842.001| Bracket 1 20 5902348.001 | Screw DIN7984-M4x16 10
10 5901574.001| Cable Clamp 10 21 5902157.001| Screw DIN7985-M3x12 10
11 5902005.001 | Screw DIN912-M3x8 10 22.1 | 5537994.001]| Blow Tube Retainer 1
12 5537675.001 | Plate 1 22.2 | 5942853.001] Blow Tube Retainer 1
13.1 [5950231.001 [ Mounting Plate cpl. 1

1.1; 3.1;9.1,
13.1; 15.1; 18.1,
19.1;22.1 :

1.2; 3.2;9.2,
13.2; 15.2; 18.2,
19.2;22.2:

4400L-XY-220H

4400R-XY-220H

2/4x




Mounting Plate Pneumatics

No. Part.-No. | Description PU Serial-No. No. | Part.-No. |Description PU Serial-No.
from to from to
4 5902026.001 | Screw DIN7985-M3x6 10 40 5911003.001 | Miniature Pressure Regulator 1
23 5950379.001 [ Tube 1 41 5905437.001 | Push-in/threaded Fitting 1
24 5950381.001 | Tube 1 42 5941843.001| Tube 1
25 5950391.001 | Tube 1 43 5905603.001 | Push-in/threaded Fitting 1
26 5902080.001 | Screw DIN7985-M3x20 10 44 5905604.001 | Push-in L-Fitting 1
27 5905611.001 | Valve 1 45 5941839.001| Tube 1
28 5905748.001 | Silencer 1 46 5905283.001 | Push-in/threaded Fitting 1
29 5905612.001 | Push-in/threaded Fitting 1 47 5902111.001 | Screw DIN7984-M3x30 10
30 5905923.001 | Vacuum Generator 1 48 5941850.001 | Vacuum Sensor cpl. 1
31 5905971.001 | Push-in/threaded L-Fitting 1 49 5902261.001| Screw DIN7984-M3x35 10
32 5901032.001 | Plastic Bushing 10 50 5903045.001 | Washer DIN134-3,2 10
33 5941838.001 | Tube 1 51 5903077.001| Washer 3.2x8x1.5 10
34 5941846.001 | Tube 1 52.1 |5941822.001] Valve Terminal 1
35 5941840.001 | Tube 1 52.2 |5941993.001] Valve Terminal 1
36 5941991.001 | Bracket 1 53 5905245.001| Valve 1
37 5902004.001 | Screw DIN912-M4x20 10 54 5905281.001 Valve 1
38 5905592.001 | Push-in T-Fitting 1 55 5941837.001| Tube 1
39 5902018.001 | Screw DIN912-M3x16 10
23 ?a;
[
P1 | N
[
P2 o
[
[
o
tel
o
P9 R
\24 i i 44
1A ﬂé
25 (\/ﬁ e
P7 | ol
[
[
P8 R
a 4
26 Lol
% (S P
~ v
& 2 ™
N
52.1: 4400L-XY-220H
52.2: 4400R-XY-220H




Mounting Plate Electronics

No. Part.-No. | Description PU Serial-No. No. Part.-No. | Description PU Serial-No.
from to from to
5 5903004.001 | Washer DIN125-A3.2 10 63 5902141.001] Bolt with Nut M3 10
32 5901032.001 | Plastic Bushing 10 64 5903007.001]| Toothed Washer DIN6797-A3.2| 10
48 5941850.001 | Vacuum Sensor cpl. 1 65 5941855.001 | PLC Connector Cable 1
57 5950378.001 | Sensor 1 66 5521191.001 | Key cpl. 1
58 5950377.001 | Sensor 1 67.1 | 5950373.001| PCB Applicator Control cpl. 1
59 5950382.001 | Sensor 1 67.2 | 5950438.001| PCB Applicator Control cpl. 1
60 5941856.001 | Three-way valve cable 1 68 5950245.001 | Controller coded 1
61 5521130.001 | Bracket 1 69.1 | 5941827.001| PCB Applicator Control ass. 1
62 5902168.001 | Screw DIN912-M3x5 10 69.2 |5942831.001| PCB Applicator Control ass. 1
PR
A4S
E5) 1 ;Y 57
| | < B
|
E4 I ! < q 59 -
E7 ! o . // “ @%%W/ﬂ
i 2! Dy S
[ | 7 ~ o
E8 N S~ !
@l = |
QU ~a | |
@. a__= | }
@ 2 g 3
32/4x | T
. B
y | 48 |
o) ¥ |
I %\\ N §
P

67.1;69.1 :
67.2;69.2 :

4400L-XY-220H
4400R-XY-220H




70

°
NSRS\
RNV

N
-
S
N
x
\\\;\:: N
~
]
@ N
9, X
2 2
@
=4

RN

4400L-XY-220H
4400R-XY-220H

E7

6 Lift Cylinder Assembly

No. | Part.-No. |Description PU Serial-No. No. | Part.-No. |Description PU Serial-No.

from to from to

5 5903004.001 | Washer DIN125-A3.2 10 82 5905252.001 | Push-in L-Connector 1
11 5902005.001 | Screw DIN912-M3x8 10 83 5906636.001 | One-way Flow Control Valve 1
46 5905283.001 | Push-in/threaded Fitting 1 84 5905438.001 Cylinder 1
56 5521157.001 | Washer 10 87 5905249.001 | One-way Flow Control Valve 1
57 5950378.001 | Sensor 1 88 5521159.001 | Nut 10
58 5950377.001 | Sensor 1 89 8913784.001| Guiding 1
70 5950376.001 | Energy Track 1 90 5903023.001| Lock Washer DIN127-B6 10
71 5902047.001 | Screw DIN7991-M3x5 10 91 5950316.001 | Bracket 1
72 5950374.001 | Plate 1 92 5903501.001| E-Ring DIN6799-7 10
73 5902178.001 | Screw DIN912-M6x20 10 93 5949113.001 | Bushing 1
74 5903040.001 | Washer DIN125-A6.4 10 94 5905602.001| Ring Magnet

75 5902241.001 | Screw DIN7984-M4x10 10 95 5949112.001 | Adapter Bolt 1
76 5950327.001 | Adjusting Plate 1 96 5905069.001| Spring 1
77 5902375.001 | Screw DIN7984-M6x10 10 97.1 |5950325.001| Tamp Retainer 1
78.1 [5950326.001 | Cylinder Bracket 1 97.2 [5950441.001| Tamp Retainer 1
78.2 [5950440.001 | Cylinder Bracket 1 98 5521158.001 | Washer 10
79 5905348.001 | Sledge 1 99 5903510.001| E-Ring DIN6799-9 10
80 5901612.001 | Ducting 1 100 5903003.001 | Washer DIN125-A4.3 10
81 5905593.001 | Mounting Clip 1 101 5901512.001 | Mounting Clip 5

P2
P1




102/M

~

7  Slide Cylinder Assembly
No. | Part.-No. |Description : Serial-Nt:. No. | Part.-No. |Description . SeriaI-Ntt).
rom o rom o
17 5902143.001 | Screw DIN7991-M4x16 110.1 | 5950225.001 | Cylinder Clamp
59 5950382.001 | Sensor 110.2 | 5950464.001 | Cylinder Clamp
75 5902241.001| Screw DIN7984-M4x10 111 5902009.001| Screw DIN912-M3x12
100 5903003.001 | Washer DIN125-A4.3 112 5904522.001 | Set Screw DIN915-M5x14
102 5950380.001 | Tube 113 5902474.001| Screw DIN912-M3x16
103 5905371.001 | Push-in Y-Fitting 113 5902564.001 | Nut DIN439-M5
104 5905255.001 | Push-in L-Connector 114 5906679.001 | Mini Slide Cylinder
105 5902562.001 | Screw DIN7984-M4x14 115.1 | 5950442.001| Tamp Retainer cpl. 1
106.1 | 5950228.001| Adapter Plate 115.2 | 5950468.001| Tamp Retainer cpl. 1
106.2 | 5950465.001 | Adapter Plate 116.1 | 5950355.001 | Cylinder mount. 1
107 5906690.001 | Mini Slide Cylinder 116.2 | 5950445.001 | Cylinder mount. 1
108 5902436.001 | Screw DIN7991-M3x8 117 Pad cpl. + Blow Tube custom.
109 5950235.001 | Adjusting Plate mount.
P7 75/2x
106.1; 110.1; 4400L-XY-220H
115.1; 116.1 :
103/2x 106.2; 110.2; 4400R-XY-220H
‘ 115.2; 116.2 :
Pl
< DX
P8 A
| |
T
[ i I
' P
0 ~T r
Iy




8

Spare Part Index

Pos. Figure/Page No. Part-No. Description PU SPR Serial-No.

from to
1 5 61 5521130.001 | Bracket 1 D
2 6 56 5521157.001 | Washer 10 D
3 6 98 5521158.001 | Washer 10 D
4 6 88 5521159.001 | Nut 10 D
5 5 66 5521191.001 | Key cpl. 1 D
6 3 9.1 |5535763.001 | Bracket 1 D
7 3 12 5537675.001 | Plate 1 D
8 3 16.1  [5537978.001 |[Hinge Bush 1 D
9 3 22.1 |5537994.001 | Blow Tube Retainer 1 D
10 3 16.2 [5542841.001 |[Hinge Bush 1 D
11 4 |5 32 5901032.001 | Plastic Bushing 10 D
12 6 101 5901512.001 | Mounting Clip 5 D
13 3 10 5901574.001 | Cable Clamp 10 D
14 6 80 5901612.001 | Ducting 1 D
15 4 37 5902004.001 | Screw DIN912-M4x20 10 D
16 3 6 11 5902005.001 | Screw DIN912-M3x8 10 D
17 7 111 5902009.001 | Screw DIN912-M3x12 10 D
18 4 39 5902018.001 | Screw DIN912-M3x16 10 D
19 314 4 5902026.001 | Screw DIN7985-M3x6 10 D
20 6 71 5902047.001 | Screw DIN7991-M3x5 10 D
21 3 2 5902048.001 | Screw DIN912-M4x8 10 D
22 4 26 5902080.001 | Screw DIN7985-M3x20 10 D
23 4 47 5902111.001 | Screw DIN7984-M3x30 10 D
24 5 63 5902141.001 | Bolt with Nut M3 10 D
25 3 7 17 5902143.001 | Screw DIN7991-M4x16 10 D
26 3 21 5902157.001 | Screw DIN7985-M3x12 10 D
27 5 62 5902168.001 | Screw DIN912-M3x5 10 D
28 6 73 5902178.001 | Screw DIN912-M6x20 10 D
29 6 |71 75 5902241.001 | Screw DIN7984-M4x10 10 D
30 4 49 5902261.001 | Screw DIN7984-M3x35 10 D
31 3 20 5902348.001 | Screw DIN7984-M4x16 10 D
32 6 77 5902375.001 | Screw DIN7984-M6x10 10 D
33 7 1108 5902436.001 | Screw DIN7991-M3x8 10 D
34 7 1113 5902474.001 | Screw DIN912-M3x16 10 D
35 3 7 5902524.001 | Nut DIN934 M8 10 D
36 7 1105 5902562.001 | Screw DIN7984-M4x14 10 D
37 7 [ 113 5902564.001 | Nut DIN439-M5 10 D
38 6 | 7 [100 5903003.001 | Washer DIN125-A4.3 10 D
39 3 516 5 5903004.001 | Washer DIN125-A3.2 10 D
40 5 64 5903007.001 | Toothed Washer DIN6797-A3.2 10 D
41 6 90 5903023.001 | Lock Washer DIN127-B6 10 D
42 6 74 5903040.001 | Washer DIN125-A6.4 10 D
43 4 50 5903045.001 | Washer DIN134-3,2 10 D
44 4 51 5903077.001 | Washer 3.2x8x1.5 10 D
45 6 92 5903501.001 | E-Ring DIN6799-7 10 D
46 6 99 5903510.001 | E-Ring DIN6799-9 10 D
47 3 14 5903525.001 | E-Ring DIN6799-4 10 D
48 7 1112 5904522.001 | Set Screw DIN915-M5x14 10 D
49 6 96 5905069.001 | Spring 1 D
50 4 53 5905245.001 | Valve 1 D
51 6 87 5905249.001 | One-way Flow Control Valve 1 cC|D
52 6 82 5905252.001 | Push-in L-Connector 1 D

PU Package unit
SPR Recommendation

A - wearing parts and accessories

B - recommended spare parts for quick repair

C - recommended spare parts for distributors
D - recommended spare parts for central stores




8

Spare Part Index

Pos. Figure/Page No. Part-No. Description PU SPR Serial-No.
from to

53 104 5905255.001 | Push-in L-Connector 1 D
54 4 54 5905281.001 | Valve 1 D
55 4 6 46 5905283.001 | Push-in/threaded Fitting 1 D
56 6 79 5905348.001 | Sledge 1 D
57 103 5905371.001 | Push-in Y-Fitting 1 D
58 4 41 5905437.001 | Push-in/threaded Fitting 1 D
59 6 84 5905438.001 | Cylinder 1 D
60 4 38 5905592.001 | Push-in T-Fitting 1 D
61 6 81 5905593.001 [ Mounting Clip 1 D
62 6 94 5905602.001 | Ring Magnet D
63 4 43 5905603.001 | Push-in/threaded Fitting 1 D
64 4 44 5905604.001 | Push-in L-Fitting 1 D
65 4 27 5905611.001 | Valve 1 D
66 4 29 5905612.001 | Push-in/threaded Fitting 1 D
67 4 28 5905748.001 | Silencer 1 B|[C|D
68 4 30 5905923.001 | Vacuum Generator 1 cC|D
69 4 31 5905971.001 | Push-in/threaded L-Fitting 1 D
70 6 83 5906636.001 | One-way Flow Control Valve 1 cC|D
71 114 5906679.001 | Mini Slide Cylinder 1 D
72 107 5906690.001 | Mini Slide Cylinder 1 D
73 4 40 5911003.001 | Miniature Pressure Regulator 1 D
74 3 18.1  [5940644.001 |Hinge Axle 1 D
75 3 3.1 [5941816.001 | Bracket 1 D
76 4 52.1 5941822.001 | Valve Terminal 1 D
77 5 69.1 5941827.001 | PCB Applicator Control ass. 1 D
78 4 55 5941837.001 | Tube 1 D
79 4 33 5941838.001 | Tube 1 D
80 4 45 5941839.001 | Tube 1 D
81 4 35 5941840.001 | Tube 1 D
82 4 42 5941843.001 | Tube 1 D
83 4 34 5941846.001 | Tube 1 D
84 415 48 5941850.001 | Vacuum Sensor cpl. 1 cC|D
85 5 65 5941855.001 | PLC Connector Cable 1 D
86 5 60 5941856.001 | Three-way valve cable 1 D
87 3 3.2 [5941986.001 |Bracket 1 D
88 4 36 5941991.001 | Bracket 1 D
89 4 52.2 15941993.001 | Valve Terminal 1 D
90 5 69.2 |5942831.001 | PCB Applicator Control ass. 1 CcC|D
91 3 9.2 [5942842.001 | Bracket 1 D
92 3 22.2 |5942853.001 | Blow Tube Retainer 1 D
93 3 18.2 [5942870.001 |Hinge Axle 1 D
94 3 1.2 |5947257.001 | Cover 1 D
95 3 1.1 [5947314.001 | Cover 1 D
96 6 95 5949112.001 | Adapter Bolt 1 D
97 6 93 5949113.001 | Bushing 1 D
98 3 6 5950124.001 | Thumbscrew 1 D
99 110.1  [5950225.001 | Cylinder Clamp 1 D

100 106.1  |5950228.001 | Adapter Plate 1 D

101 3 15.1  [5950230.001 | Mounting Plate mount. 1 D

102 3 13.1 [5950231.001 [ Mounting Plate cpl. 1 D

103 3 19.1  [5950233.001 | Crossbeam 1 D

104 109 5950235.001 | Adjusting Plate mount. 1 D

PU Package unit
SPR Recommendation

A - wearing parts and accessories

B - recommended spare parts for quick repair

C - recommended spare parts for distributors
D - recommended spare parts for central stores




8  Spare Part Index

Pos. Figure/Page No. Part-No. Description PU SPR Serial-No.
from to
105 5 68 5950245.001 | Controller coded 1 D
106 6 91 5950316.001 | Bracket 1 D
107 6 97.1  |5950325.001 | Tamp Retainer 1 D
108 6 78.1  |5950326.001 | Cylinder Bracket 1 D
109 6 76 5950327.001 | Adjusting Plate 1 D
110 3 8 5950354.001 | Set Screw 1 D
111 7 1 116.1  [5950355.001 | Cylinder mount. 1 D
112 5 67.1 |5950373.001 | PCB Applicator Control cpl. 1 cC|D
113 6 72 5950374.001 | Plate 1 D
114 6 70 5950376.001 | Energy Track 1 D
115 516 58 5950377.001 | Sensor 1 B|C|D
116 516 57 5950378.001 | Sensor 1 B|[C|D
117 4 23 5950379.001 | Tube 1 D
118 7 1102 5950380.001 | Tube 1 D
119 4 24 5950381.001 | Tube 1 D
120 5 71 59 5950382.001 | Sensor 1 B|C|D
121 4 25 5950391.001 | Tube 1 D
122 3 15.2  [5950434.001 | Mounting Plate mount. 1 D
123 3 13.2  [5950435.001 | Mounting Plate cpl. 1 D
124 3 19.2 [5950437.001 |[Crossbeam 1 D
125 5 67.2 |5950438.001 [ PCB Applicator Control cpl. 1 D
126 6 78.2 |5950440.001 | Cylinder Bracket 1 D
127 6 97.2 |5950441.001 | Tamp Retainer 1 D
128 7 | 1151 5950442.001 | Tamp Retainer cpl. 1 D
129 7 |1 116.2 [5950445.001 | Cylinder mount. 1 D
130 7 1110.2 [5950464.001 | Cylinder Clamp 1 D
131 7 1106.2 [5950465.001 |Adapter Plate 1 D
132 7 [ 115.2 |5950468.001 | Tamp Retainer cpl. 1 D
133 6 89 8913784.001 | Guiding 1 D
9  Technical Documents
Pos. Figure/Page No. Part-No. Description PU SPR Serial-No.
from to
User Manual Precision
134 9008708.001 | Applicator 4400 D
10 Packaging
Pos. Figure/Page No. Part-No. Description PU SPR Serial-No.
from to
135 L[] 9109134.001 | Packaging | | Jo
PU Package unit
SPR Recommendation
A - wearing parts and accessories C - recommended spare parts for distributors

B - recommended spare parts for quick repair D - recommended spare parts for central stores



	1	Trägerbaugruppe
	2	Pneumatik-Trägerbaugruppe
	3	Elektronik-Trägerbaugruppe
	6	Zylinderbaugruppe-Hubzylinder
	7	Zylinderbaugruppe-Stellzylinder
	8	Ersatzteilregister
	9	Technische Dokumente
	10	Verpackung

